Model 200W and 200T

Model 300W and 300T
Model 330W

1.

POLICY

itis the policy of J. A. Freeman & Son to constantly improve its products
whenever it is practical to do so.

J. A. Freeman & Son reserve the right to redesign or change its equip-
ment or component parts thereof without incurring any obligation to install
or furnish such changes on equipment previously delivered.

Unauthorized changes or additions to equipment manufactured by J. A.
Freeman & Son relieves the company of further responsibility for warranted
operation and breakage replacement.




INSTRUCTIONS FOR ORDERING PARTS

1. Part number and description of part,
{8) Parts should NOT be ordered from illustration only. :
(b} Paris should NOT be ordered from numbers on castings,
2, Order by baler serial number and model.

3. Much delay and confusion can be avoided if parts numbers are
arranged in seguence on all orders,

4, State how to ship: whether by truck, stage, mail, rail, express
or freight, air express or air freight.

5, Claims for shortage or error in handling of an order for parts
must be made upon receipt of goads.

6. Address 2l oprders for parts as follows:
J. A, Freeman & Son
Parts Department,
2034 N, W, 27th Avenue,
Portland, Oregon 97210

Place serial number of machine here for your convenience:

Baler Serial No,
Motor Seriat No,

Left and right of machine are understood to mean from a posi-
tion facing in the direction of baler travel,

Permission must be secured before any parts are returned for
credit, When parts are returned, the freight must be prepaid or
arrangements made so that they can be brought in by our trucks,

“NOTE"

Parts are identified by reference numbers, See parts list
for correct part numbers. DO NOT USE REFERENCE
NUMBERS AS PART NUMBERS.




Table of Contents

Drawbar andengine mount . . ... ... ... oew oo, 1
Flywheel and pinion shaft assembly . .............. 2
Bull gear assembly . . ..o o vt vt i e e 3
Plunger connecting rodassembly. .. .............. 4
Model 200 plunger. . .. .. ... v v v v v v s s, 5, 6
Model 300 & 330 plunger . ... .. o' v e v v o nwn. .. 7, 8
Balechamber. ... .. ... ... e nnnnn.. . 9
Knotter trip assembly ., ...,...... C e r e 16
Axle aseembly . ... ...ttt e e e e e e oo 11
Pickupfeeder house. . .. .. o0 vt vn s inennn e 12
Pickup cylinder assembly . ............... eee. 13
Pickupdrive .. .. ... ... ii e in e, 14
Feedarm drive . ... ... ...t ir i vn e nnnns 15
Feedarmandfeedfork .. .. ........0.0 .. 18
Feedarmopivot shaft . ... ... .. ... ..o .. i
Knotter brake assembly . ................... . 18
Wire Knotler . .. ...ttt it e o s e ennr et 19, 20
Wireboxandguides . .. ......... .00 veu... 21
Needles sndneedleyoke ..................... 22
Twine knotter, clutchand mounts ., ,.......... 23, 24
Twine fingers, guides andbox . ., ... ............ 25
Bale chute and weight indicator .. .. ............. 26
Throttle and tension controlstand , . ............. 29
Tension control ram assembly . . ... ............. 28
Tension control bypass asgemwbly . .. .. ... ........ 25
Tension control pump assembly. . .. ............. 30
PT.O.gearbox . ... ... ... i i i, 31
P.T.0, drive sheave andelutch ..., ............. a2
PT.O.driveline ........... .o vmunnn. .. 33
PT.O, ball slipdriveline .................... 34
EXtra flemmns . . . . 0o v it i i e e b e e o a 35
Fuel tank, battery andlights . ................. 36



.....

-----

-----

-----

-----

-----

.....

wwwww

-----

-----

-----

-----

aaaaa

Part
No

F 494

3

v

F 487 ..

F 498
F 524
F 525
F 543
¥ 570
F 598
F 600
¥ 602
F 604
G35
636
637
638
649
657
658

664
667
668
569
671
672
F 6398
F 731
F 732
F 733
F 734
¥ 736
F 738
F 747
F 7581
¥ 753
F 755
¥ 765
¥ 766
F 770
FI72
F 773
F 714
¥ 775
F 776
¥
T 778
F 779
T 780
F 781
¥ 800
F 802
F 817
F 823
F 837
F 840
T 841
F 853
F 856
I 857
F 862
F 874
F 878
F 883
F 884
F 886
I 889
F 890
F 891
F 882
T 893

bep bmf b R b bed e b b b bef bt b

uuuuu

659

nnnnn

-----

-----

.....

-----

.....

-----

-----

o,
CJ!".
)

“

-

M,
-

u

(]

w

.
Moy
N

- go ©
1O LR R OO 0o G0 00 F 00 00 00 G0 OO

R

v e o8

s 6 a0

v 8+ @

R

o 5 e

e a & 2

oo s e

a0 8o

v % 9w

s 4 a &

EREE

.

a0 s

ERC I

e v 4

B e

s w5

e o0

+u e

& B 8 s

e e



Part Page
No. No.
Fid4a7, .. .. 27
Fi4sd ., ..., 15
Fi451, ..., 27
¥i4s2, .., .. 27

F 1456, , .., 27
Fl4s8, ., ., 27
F1489, ..., 27
T 1465, ., .. 25
F14gt, ..., 36
Fl1498..... 38
Fisos..... 36
Fi511..... 38
¥1512,...6,8
FIisI3..... 16
Fi514..... 10

F1515..... 10
F 1517...10, 22

F1520. ..., 4
F152L..... 4
F1522..... 4
F1523..... 4
F1524..... 4
F1525..... 4
F1526..... 4
F1527..... 4
F1528..... 4
F1529..,... 4
F 1530 . 4
F1531.....10
F1537....6,8
F1548 ,... 22
¥ 1549, ..., 22
Fi550..... 22
F 1551, ..., 22
F1552,, ... 22

F 1857, ., ... 18
F 1558, i6
¥ 1359 ... 18
Fiser,,,., 16

F1564, ., .. 10
F 1568, ,... 10
F1571..... 10
F 1572, , ,10,18
F1574,....22
F1575..... 10

F 1576, , .20, 24

F1s79..... 10
F1s81. .., 9
F1586.,. .. 1
F1s887..... 10
F 1589 ve. B
F1580. .. .. 8
F 1601, , . 31
¥ 1603 .. 16
F1eos5..... 1
F 1607 . A
F1e08.,.... 10
F1609. g, 8
F1611. . 22
F16i3..... 2
Fli6i4..... 2
Fle17..... 10

Part Page
No. No.
F 1620, , .20, 24
F 1622 ., .20, 24
F 1623, , .20, 24
Fie24,,,,.11
Fi625 ., ... 1i
F1626,,.,.11
Fie627,..,.,11
Fiez2s, ., ... 11
F1629,,..6,8
Fies3z,,... 10
F 1633, , .20, 24
F1634,.... 186
Fie3b,, ... 16
F1636,... 6,8
F1638,,... 26
F1e39,..,., 26
Fi643., ... 16
Fle44.,,.,., 36
Filed4s ., ... 36
F1648,.... 16

F 1661 3, 17
F1662,,... 9
F1667..... 36
F 1672, ..., 25
F1673..... 16
F1675.....35
F 1676, .., .35
FL1e77..... 35
F1678.....24
F1679. ... . 24
F 1680 . ..., 24
F 1686 ., ...10
F1687..... 10
F1688,,,..36
F 1689 .....36
Fi1esl..... 36
F1697.....35

FLI06..... 24
F1l70i.....22
FI0z..... 22

F1v46..... 34
F 1747 .. 34
F1749..... 84
F1761 ..... 34
Fi7sz..... 34
F1753..... 34
Fiis4..... 34
F1785..... 34
¥F1is6,,.., 34
FATET ... .. 34
Fivss.....34
F1789 ..... 34
F17e0 ..... 37

index

.....
......
.....
.....
.....

.....

-----

P W21,

nnnnn

-----
.....

.....
-----
-----
-----

-----

-----

nnnnn

PR 11

;;;;;;

-----



-----

.....

-----

-----

vvvvv

uuuuu

uuuuu

aaaaa

uuuuu

.

[=2]
-

oo

-
.
o
.

.....

.....

-----

.....

-----

-----

.....

nnnnn

-----

-----

-----

-----

nnnnn

aaaaa

-----

nnnnn

-----

-----

-----

-----

.....

-----

index

Paxt Page
No, No.
FU535,.... 14
F7s36 ,,... 1
F9s37T ..... i
FT538,.... 1
F7539 ,.... 1
Fra4d .., ... 1
F7540..,.1,28
Fysd42 . ..., 4
FUB43,.,.... 4
F 7848 , . .14
F7e47 . ...,.22
¥ 7548 , 3
F 7549 e. 3
F Y550 ., ., . 3
F7551,.... 12
¥7e52 .,...22
Fsdd .. ...22
Fisbs ,,...21
F 756586 .,.... 21
FUss? ., .,..21
F 7558 .,....22
F9b63 .....18
Fise0 ,,.,.18
FI56L .....18
Fibe2 ..... &
FY563..... 9
F7565..,... 1
F75666..... 1
P67 ..,.. 1
F7568 .....22
F7568 ..... 22
Fis70,.,...20
FUBTL .. ... 20
FI8T2..... 13
FSIs.....13
F7674 .. ... 24
FPs77.....186
F7%78.....15
FOs79..... 12
F7583.....13
F7884.,....13
F768..... 18
F7586..,..18
F7687T..... 13
F7s88..... 22
F7580....,. 1
F759L ..... 1
Fissz..... 1
F7583..... 4
Fe84 .,... 4
F 7585 ,.,.. 4
¥ 7597 , .13
F 598 ,, ... 13
¥75%% ., ., .13
F 7600 , ... 26
Feor ., .28
F7602 , . ..15
F 7603 , . ... 15
F 7604 | 18
F 7605 . 16
Fis06 16
F7607 ,, . ..16
¥ 7608 . 21
FT609 ., ... 35
Fv610 , ., 186
Fa612, ,,.,.15
¥aeww |, ... 35
F 7624 , .. 28
FT626 ., ... 35
F 7627 3

aaaaa

-----

-----

-----

.....

.....

-----

.....

.....

.....

uuuuu

nnnnn

.....

-----

-----

.....

-----

.....



Part
No.

F 7731

F 7732
¥ 7734
F 7735
sy

F7738, .
7738. ...

7743,

7742 .,

7743
7746
7749
7750
7751
7752
7153

7754 .

F

¥

F

¥

¥

¥

F

F

F

F

)

F 77b5
F 7756
F sy
F

F

¥

)

¥

¥

¥

®

F

F

F

¥

¥

7758 ...

7755
7760
161

7763 .

7764
1765
766
7167
7768
7769
1776
7T
F 780
F 7782
F 7789
F 7792

F 7793 ..

F 7704
F 7795

¥ 798 .

FroT

F 7798 .

F 7799
F 7800
F 7801

F 7302 .

F 7803
F 7804

F 7805 .

F 7896

F 7897 .

F 7808
¥ 7809
F 78190
F 73811
F 7812

F 7813 ..

T 7814
F 7815
'F 7816
¥ 7817
¥ 7818
F 7810
F 7820
¥ 7821
¥ 7822
F 7823
¥ 7824
F 7825

Page
No.
col 13
JE3
T
.6,8,33,35
veewe 2
.. 6,8
6,8

EECr

-----

-----

[
[ .
. s -
. A a

o 3 - m‘

bt bt s

03D b

. s
e s
+ a
F—
2 o

it
ol =]

M
“
@
°
4]

.
-
]
a

-----

-----

-
R

-----

-----

-----

-----

-----

aaaaa

nnnnn

-----

Index

Part Page
Ho. No.
FU897..... 18
FUs08,.... 25
F789s..... 22
F7901..... 11

F7902.,... 11
F 7903..... 22
F 7904, . .18, 24
F 7905, ....; 24
F 7906. .., .. 24

FI907..... 24
F7909..... 24
F7910..... 33

F71l..... 9

FT10..... 28

Friit..... 28
FT12 ... .. 28
PT13.+.... 28
FTi4..... 28
Fris.. 28
FTig..... 28
FT18...28, 30
FT19.. 28
Fr25..... 32
FT5)..... 20
F'T 53 . 28
FI684..... 29
FT 55 oe v 23
FT58.. 29
FT6L..... 29
FT 62... 29
Fré3..... 29
FT 65 co e 29
FT67..... 28
FT68.. 29
FT72...29,35

FTT5.. 28
FT82.-... 30
FT8T--+.. 29
FT 101 .- 30
T 107 - . 29, 30
FT 113 30
FT 114. 30
FT123.....29
FT 136 . 28, 20
FT137-... 28
FT 150 - - 29, 30
FT183...- 28
FT157 -+ 2, 30
T 163.... 28
FT177++-- 29
FT178-... 28
FT179«--. 29
FT 180 ..., 28
FT18L:--. 28
FTIS2-.-- 28
T i83---. 28
FT 184+ . 29
FT185---. 29
FT 187+ .28, 30
FT188:... 29
FT 191 .. .29, 30
PP 192, ... 29
FT 193, . 29, 30
FT 194, 28
FT 197 ... 30
FT 198 28

.....

-----

Part Page
No No.
FT 200, ..., 28
¥T 201 , 28
FT 202, ,,..28
FT 208 .29
FT 209, ., .. 29
FT 210 .. 28
Fr o211, ., . 29
FT 800, ,... 30
FTaed, . ... 30
¥FT 503, .30
FTHOS,, ... 30
¥r506,.,,..30
FT 807, .... 30
Frs08,,,.. 30
¥T 509, , 30
FT516..... 30
FTs811..... 30
Fraiz..... 30
FT 513 .. 30
FT 514, . 30
F{ 517, . . 30
FT B8, ..., 30
FT 519, .. 30
FT 521, 30
FT 523, .. 30
FT 624, .,... 30
FT 825, . . 30
FTBa2y,....30
FT 528,....30
Fr529,.....30
FEH30..... 30
FT533.....80
FTE34..... 30

FTs37..... 30
FT 638, .30
FI'sa3g.....30
FT 541, 30
Frod2,.... 30



REF.
NO.

1

@

D oo

13
1z
13
14

PART
NO.

¥ 7789
F 7847

T 7848
T 780G
T 7849
Fate

F 707

F 7364
¥ 7563
F 7280
B 7537

F 7536
¥ 7012

7213
7016
7338

1539
7725

7541
7540
7281
7715
7681
7682

e e e W R

=

7007
F 7006

DRAWBAR AND ENGINE MOUNT

DESCRIPTION

Engine mount, R.H.

Engine mount, R, 5, for VH4D and
V461D engine on Model 200 only

PTO Gear box mount, R, H,

Engine mount, L.H.

PTO Gear box mount, L.H.

Engine bage plate, for VH4D on
Model 200

Engine base plate, for all balers
using VG4D and V461D engine

PTO Gear box plate, 2 tie only

PTO Gear box plate, 3 tie only

Hitch base plate 18" chamber

Hitch basge plate with pickup
quadrant 229 chamber

Hitch base plate with pickup
quadrant 23" chamhbex

Hiteh base plate, PTO, 23"
chamber

Hitch base plate, PTQ, 22" chamber

Engine adjusting bolt (2 Used)

Pickup lilt lever cross rod
300 and 330 onty

Pickup lift lever

PTO pickup iift lever 360 and 330
only

Spring for F 7540 pin

Pickup 1ift lever adjusting pin

Pickup lift Tever 200 only

PTO pickup lift lever 200 only

Pickup Lift erank 200 oaly

Piclaup lift lever stop bracket, 200
only

Pivot pin bracket

Drawbar pivot pin

REF.
NO.

15

i6
17
ig8
18

PART
MNO.

F 7001
7696
7002
7004
7003
7283

ERCEOEE

7798
183
7430

ok

1586

F 878

F 1605
F 1607
F 7567

¥ 7566
T 7565
F 7580
F 75581
F 7592
F 7144
F 7005
T 440

FESCRIPTION

Drawhar for engine baler

Drawhar for PTO baler

Drawbar locking pin

Set collar, drawhar locking pin

8pring, drawbar locking pin

Actuating lever, drawbar locking
pin

Link, drawbar locking pin

Front end hitch

Front end jack complete for
engine balers

Front end jack complete for
PTO balers

Jack handle assembiy

Ram only for jack

Thrust bearing for jack

Cable connecting link for
cushicn spring

Cushion spring (pickup cable)

Pickup lift cable with ends

Sheave clip, pickup iift rotler

Roller for pickup lift

Bushing for F 7591 roller

Picksep 1ifi bracket

Rope, drawhbar pin, 9

TFerrule for ¥ 7283 lever

1/2" % 4" Square head set screw, 300
& 330 only

1/4" x 1/4" x 2-1/2" Key

5/8"x 2-1/2" N.C. Cap screw

1/2" x 2" N,C, Cap screw

1/2" x 1-1/2" Square head set screw,
200 only

1/2" % 1-1/4" N.¥. Cap screw

1/2" x 1~1/4" Bulton head bolt

174" % 1~1/4" N.C. Cap screw



REF.
NO.

1

O -3

10

11
12

PART
MO,

F 7704
F 1613
F 1614
I 886

F 221

F 7000
¥ 7337
F 7014
F 7241
F 7699
F o817

F11sz
F 7015

¥ 658
F 765

..

FLYWHEEL AND PINION SHAFT ASSEMBLY

DESCRIPTION

Flywheel with bushings, motor
drive

Flywheel with bushings, PTO
drive

Shear bushing in flywheel,
flanged

Bushing for ¥ 7704 and ¥ 1613
flywheel

Set collar, pinion shaift, 2~1/8"

Drive belt, D~165, for VG4 D
engine and Twin engine 8. P.
balers

Drive belt, D-162, for VH4D engine
and PTO

Motor pulley 10" QD for VG4D

Motor pulley 8" OD for VH4AD

Motor pulley 10" OD for V461D
(1~3/4" bore)

Shear hub for flywheel

Shear bushing in flywheel shear hubs

1/2" x 3-1/4" heat treated cap screws
with lock nuts

Shear holt 1/2'" x 5 N.C. grade
2 bright cap serew

Bearing insert for F 765 cage

Bearing cage for F 34 bearing

REF.
NO.

13

14

15

16

17

18

19
20
21
22
23
24
25

26
27

PART
NO,

F 498
¥ 13

B 7437
¥ 7025
¥ 7210
F 7285
F 34

F 967
F 967A
F 967B
FT 167
F 7488
¥r2

F 7737

P 7016
F1i721

DESCRIPTION

Sel screw for F 34 bearings,
rear, 1/2" x 2" (2 used)

Set screw for F 34 hearings,
front, 1/2" x 4" (2 used)

Pinion gear, 12 tooth

Pinion shaft, 23" chamber

Pinion ghaft, 22" chamber

Pinion shaft, 18" chamber

Bearing complete for pinion shait,
(2 used)

Shim for ¥34 bearing, 16 ga.

Shim for F34 bearing, 20 ga,

Shim for ¥34 beaving, 10 ga,

Sprocket, drive for hydraulic
pump

Tapered key for pinions 3~1/2"
{2 used)

Key for shear hub 1/2" x 1/2%
x 3-1/2"

Bracket, drive belt shield with
battery box

Drive belt shield

Lock pin for T 698 bearing insert

i/4" x 3/4" round head machine
screw

1/2" x 1-1/2" NC Cap screw

5/8" x 2~1/4" NC Cap screw



REF.
NO.

1
2

(o]

W o ~3

10

11

i2

14

PARY
NO.

F 7638
¥ 7037

F 7035
F 7033

F 7034

F 7358

!

7463

]

7627

F 7628

&)

7629

¥ reso

BULLGEAR ASSEMEBLY

DESCRIPTION

Locking washer

Adjusting nut for side plate
bearing

Seal for side plate #255833
{4 used)

Bearing for side plate, #33287
{4 used)

Bearing cup for side plate # 33462
{£ used)

Side plate, R.H. with bearing cups

Side plate, 1..H, with bearing cups

Seal race

Hydraulic shut-off fitting

Shaft, feed fork drive

Shaft, knotter drive

Screw for locking washer, 8-32 x
/2" H.H, C, 8, {4 used)

Lock washer for F 7039 screw, #
medium {4 used)

Side plate, R.H, w/bearing and
shaft, incl. Ref, 1-11

Side plate, L.H. w/bearing and
shaft, incl. Ref. 1-11

Bullgear shield less access door
300 and 330 only

Bullgear shield less access door
200 only

Bullgeayr shield hinge pin 306 and
330 only

Builgear shield hinge pin 200 only

REF.
MNO.,

15

16

i8
iy
20
21
22

23

24

25

27

28

29

31

PART
NO.
F 7631

F 7632

¥ 853
F 7548

¥ 7549
F oA
F 753
F 1370
F 7550
F 7438
F 225

I 226

¥ 312

¥ 7238
F 1267

s L},\f\/lf‘m.v‘lﬂ/
e N

DESCRIPTION

Bullgear shield access door 300
and 330 only

Bullgear shield access dooxr 200
only

Catch for bullgear shisld

Bullgear shield complete with
door 3006 and 330 only

Bullgear shield complete with door
200 only

Sheave, pickup drive

Sproclket, knotter drive (32T #60}

Crank arm

Rubber grommet {4 used)

Bullgear 88 tooth for F 7437 pinions
{2 used)

Key, knotter drive shaft, 1/2" x
1/’2!: x an

Key, feed arm drive shaft 1/2" x
1/90 % 8/

1/2" x 2-1/4" N.C. Cap screw

1/2% % 2-3/4" N.C. Cap screw

5/8'"x 2" N,F, Cap screw

5/8" x 3" N.F, Cap screw

1/2" g 3-1/4" N.F LT, Cap screw
w/fiber lock nuts

1/2" x 1/2" Hollow head set screw,
(3 used)

Roll pin 3/8" x 1-1/2" for bullgear

Shim for aligning side plate

i/4" x 1~1/4" N,C, Cap screw
{4 used)



REF.
MNO.

i

W o bO

PART
NO.
F 7594

F 7585
F 7650
F 7842
F 7593
F 7042
F 1520
F 1522
¥ 1524

Fls21

=

1523
F 7838
F 1526
F 1528
F 1526

F 1527

e

PLUNGER COMNMNECTING ROD ASSEMBLY

DESCRIPTION

Conn. rod complete with heads 237
chamber, Model 300

Conn. rod complete with heads 18"
chamber, Model 200

Comn. rod complete with heads 22
chamber, Model 300

Conn. rod complete with heads, 22"
chamber, Model 330

Conn. rod channel 1. H.

Conn. rod channel R, H,

Conn. rod head with bushings and
seals, gear end, 200 only

Conn, rod head with bushings and
seals, gear end, 23" chamber

Conn, rod head with bushings and
seals, gear end, 22" chamber

Conn. rod head with bushings
and seals, plunger end, 200 only

Comn. rod head with bushings and
seals plunger end, 300 only

Conn. rod head with bushings and geals,
plunger end, 330 only

Bushing for F 1521 head, plunger
end, 200 only

Bushing for ¥ 1523 head, plunger end
300 and 330 only

Bushing 1520 head, gear end, 2 tie
only

Bushing for T 1522 and F 1524
heads, gear end, 3 tie only

REF.
NGO,

8

io

11

12
13

14

ib

i6
i7

18
iy

20
21
22
23

PART
NO.
¥ 1530

F 1529

7708
7708
7841
46
598
1134

o e B R |

I 7830

F 7835
¥ 7831

F 7832

F 7653
F 7833
F 7835
F 7651
F 7542
F 7834
F 1436
¥ 55

F 7543

F 7836

DESCRIPTION

Grease seal for T 1520, ¥ 1522 and
F 1524 heads 1-15/16" #50409
Grease seal for F'1521, F 7838 and

F1523 heads 1-11/16" #471812
Plunger pin 200 only
Plunger pin 360 only
Plunger pin, 33¢ only
Crank pin, gear end 200 only
Crank pin, gear and 23" chamber
Crank pin, gear end, 22" chamber
5/8" x 4-1/2 NF HT cap screw
Elbow for conn, rod grease tube
(2 used)
Steel sleeve for F 7830 & F 7833
Grease tube, 3/8", crank pin fo F 7542
bracket, 36"
Grease tube, 3/8" plunger pin to
¥ 7542 brackef, TV
Clip for grease fube
Connector, grease tubes
Steel sleeve for F 7830 & F 7833
Grease fitting on conn, rod {2 used)
Bracket for grease tubes on conn,
rod channel
Protector tube for grease tube
Clip for grease tube profector
Key for crank pin (2 used)
Spring loaded grease cup for F7542

Conn. rod ends greasing kits,
ineluding ref, No,13 to 21






1100 MOLT € # wB/T-T ¥ u8/%
170q MOTd € # uwh/T-T ¥ u8/8
JOGUIEYD
w81 “H T fTequiByD STRY IO 19U
‘HH FOpIS I9quuimo STRg JOJ Joul'T
aagqureyo 81 “"H I “woyoq
JSUEBYD STEY J0] UDISUIIXS IOULT
JQWIBYD ;8T ‘ELIUID ‘W01304
JDCUIBTO 81k 0] UCISUSIXS IOUPT
ASGUIBYS 8T “THTY foH01304
XBQUIBYD 278G J0] UOTSUSINS 13Ul']
JOQUIBYD QT ‘Ui00q ISquIByD o[y
Burpyy eseers ‘1°d u8/1
{(Toqueys 8T ¥ 9T
oyt 5591 *sjerduwoo xoBunldg
83 07 ‘eITe] 609T 4 I0] WIS
"'BE $1 fejiuy 60971 4 JOF WIYS
{pasn 7} epiuy 80ST 4 X0F 1T0Y
89707 axenbs yjim AIBUOTIBIS ‘OJTUM
{pesn g) oynw] xeB8wnyd xof 170g
aytuy Jofunig
{posn g9)
Ioyosoad ogn) 888aId 139 UIKIOIN
w08 “ruoay 3T fogny ogusan
L0 famea 15e7 ‘edny aswels
WET “IU0LT 3T fogi 988alD)
188 “reea ILx fogqm 9sBLIn)
{pesn $) ogry 958¥9IF ‘MOqTT
{posn g)
aexo¢ deo "O°N wF/e=T X u91/¢
sa0l] 99BaX8 Joj PIojIuB
@opod "H'Y ‘[IBX Io7iox 188unig
IPIT "H'Y Gemo] ‘v ‘epris Iedmig
apIs "H'Y xeddn ‘3el ‘opIls aefunig
Fumuado pooy IopIM opMG 1Ty
{posn 3) oqmy 9aroxs xop xorosUUOD
{pesn §) aqm asesad zoT 1oydepy
JWoIF MUY eidur SUmont I8f[oy

MNOLLNDSIC

6GLL A
0Z%L A

T184 A

616 A
0FeL g
868 A4
662 4
6E%L A
SLL
LLb A
gLl X

‘ON
Ldvd

¥
£¥
4
iv
oF

68
88
48
98
Ge
e

€g
ze

(5]
O

0g
14
8%
e
9%
67

‘OM
EEL

Jeoy "HY 918ur Zupunowr asyjoy
{posn g}

ADIOE SUNDBW ‘I $/T-T X oF/1

{posn ) juoaz ‘asdipm

fposn ) awoa ‘xadip

{posn §) xor70a aeBuyd ‘urg

{pesn 3) zeBunid Joy To7I0Y
{posn )

HBIIS JIE PESY UATIY .8/8 X WF/T
{posn g1)

moxos deo DN . F/8-8 X ,8/8
wzo3300

‘BT fe1due Bupumow 8piis puB IoTIoy

(pasn g) maxos deo *°N LI X 1.8/8

‘HF ‘oory xeBunyd xoy ped Sunsnipy
a1

dog “eowy xo8unid aoy pred Bunsnlpy

quRys /¢ ‘1o8unyd jo do} a0y zoy10
ool uid xedunid {posn z)

MBIDS 198 PRIY BIBNDS F/8-T X .H/8
{posu g) 1rRX WoR0q

MRIDG 395 PBIY axenbs \5/T-2 X ,3/T
{pesn ) rex dog

‘max0s 195 peay oawnbs X W/ T

woped “HT ‘TIBl asjiox JeSunid
Trex xe3unyd 1oy

MBIDS SUMIBH "H'F ,8/T-T X 19T/
Tres xafunid

JI0Y MBJI0E QuIRewW "H'd LI X L9T/6
{pasn z71)

MBIOS SUIOBNL "B q W /T X .,9T/¢

dop 1T “{rex Sutjunow 9pIls pavE

{posn 3} JeBunyd aafloa Xo] 9pIS PIBH

"H'Y¥ “oory xagunid xor pud Sunsnlpy
Iajuso

faoey xedunid o7 pud Bunsnipy

woyjod 9 doj ‘rrex epmS aeSunig

‘HT dop ‘TIRx asijod xo8unid

NOIL4 D530

HIDNATL GOT HAOW

eLL X

YLL A
986 A
9k A
QL2 g

T9LL A
LLAL A

694 A
9691 4

6E8L A

994 4
LEST A
6ELL A

8€LL A
€94l A
LE8L I
'ON
Ldvd

81
LT
9T
ST
F1

€1
gt

it

<o) oD - o

— O Y

"ON
EEL






REF.
N,

1
2
3

~3 O o

1
12
13

14

15
16

i

PART
MO
F 7765
F 7763
¥ 7738

F 7738

F 1537
¥ aise

F U762

F 1636
¥ r76g
¥ 7768

¥ Ty

F 7761

F 778
F 776
¥ 086
F 774

(i
T2
T
778
7439
259
298
767
979

b b by b b b koo

1441
780
781
9
F 779
7735

g ]

F 7764
I a2v

F 1609
F 1629

FAODEL 300 & 330 PLUNGER

REF.
MO,

DESCRIPTION
Plunger roller vail, top L.H,
Plunger guide rail, top & bettom
Adjusting pad for plunger face, center
300 T only, (2 used
Adjusting pad for plunger face, B.H.,
2007 only
Hard stide for roller plunger {4 used
Hard slide mounting rail, L.H. top
5/168" x 1/2" F,H, machine screw
{L2 used)
5/16" x 1 F,H, smachine screw for
Plunger rail
5/16" % 1-1/2% ¥, H, machine screw
for plunger rail
Plmger roller rail, L.H. bottom
1/2" x 4" square head set serew, top
rail {2 used)
1/2"x 2-1/2" square head set SCTEW,
bottom rail (2 used)
3/4% x 1-3/4" square head set screw
{2 used) Plunger pin lock
Roller for top of phumger,
3/4" shank
Adjusting pad for plunger face, top
left, model 300
Adjusting pad for plunger face, L.H,
{22" chamber) model 300
Adjusting pad for plunger face, LH
{23" chamber) model 360
3/8" x 1" N.C, cap screw {3 used
Reller and slide mounting angle, L.H,
bottom
3/8" % 8~3/4" N.C. cap serew
{12 usedj
1/4" x 3/% Allen head set serew
{4 used
Roller for plunger (4 used)
Pin, plunger roller {4 used)
Wipar, rear {2 used)
Wiper, front (2 used
1/4" = 1" ¥ 1, machine sorew .
{8 used)
Eoller mounting angle R.H. rear
Bolier mounting angle R.H. front
Adapter for groase tube (4 used
Connector for grease tube (4 used
Kuife guide under feed opening
Plunger slide, flat, upper B.H, side
Plunger slide, flat, Jower B, side
Plunger roller rail, R.H. botiom
Manifold for grease tubes
5/16" = 1-3/4" N.C. cap screw
{2 used) :
Elbow, grease tube {4 used)
Grease tube, right reayr, 36"
Grease tube, leff front, 14"
Grease tube, left rear, 300
Grease tube, right front, 30¢
Grommett, grease tube protector
{6 uzed)
Plunger knife
Bolt for plunger knife (3 used)
Enife, stationary with square heles.
Bolt for F 1609 knife {4 used

46
47

48

43

50

861

52

53

54
55
§6

857

PART

MO,
F 751

i

F 1512
F 7802

F 7804
F 7863
¥ 7808

7807

F 7843
F 7844
F 7824

F 7813

I 7s14

F 7818

¥ 7816

FsLy

F 7818

F 7817

F 7819

F 7820

F g2l

I yz20
F 781z
F 7759
F 1718
F 7825
7826
¥ 7822

F 7823
F 7805

8-

DESCRIPTION

Bhire for ¥ 1609 knife, 14 ga,

Ehim for F 1609 knife, 20 ga.

Plunger complete, less knife 18" x 237
chamber, 360,

Plunger complete, less knife 18V x 23"
chamber, 300,

Plunger complete, less knife 17" x g9
chamber, 300,

Plunger complete, less kmife, 16" x 22%
chamber, 330,

Plunger complete legs knife, 177 x 220
chamber, 330,

1/8" P.T. grease fitting

Bale chamber bottom, 22" chamber
maodel 300,

Bale chamber bottom, 23" chamber,
medel 360,

Bale chamber bottom, 221 chamber,
maodel 330.

Liner extension for bale chamber
bottors, R.H,, Model 330, 22v
chamber

Liner extension for bale chamber
bottow, R.H., Model 300 22¢
chamber

Liner extension for bale chamber
bottom, R,H., Modst 300, 23
chambey

Liner extension for bale chamber
bottom, R.H, center, Model 530,
22" chamber

Liner extension for bale chamber
bottom, R.H, & L.H, center, Model
300, 22' & 23" chamber

Liner extension for bale chamber
bottem, L.H. center, Model] 330,
22" chambey

Liner extension for bale chamber
hottorn, R.H, & L.H. center,
Model 300, 28" & 23" chamber

Liner extension for bale chamber
bottom L.H, Model 350 22
chamber

Liner extension for bale chamber
bottom, L.H., Model 306, 220
chamber

Liner extension for bale chamber
bottom, L.H., Model 300, 23"
chamber

Liner for bale chamber side, R.H,
Model 300

Liner for bale chamber side, B.H,,
Model 330

Liner for bale chawher, L.H,, 167
chamber, Model 300

Ldper for bale chamber, L.H., 17"
chamber, Model 300

Liner for bule chamber, L.H., 16V
chamber, Model 330

Liner for bale chamber, L.H., 17
chamber, Model 530

Wire track block, hotiom

Wire track block, {op

Adjusting pad for plunger face, lefi
gide, model 330

3/8" x 1=1/4" # 3 Plow holt

3/8" % 1-1/2v # 3 plow bolt



REF.
NC.

L=

PART
NO,

F 7507
F 7121
1596
7122
7827
493

71688

vy by g

7746
7669

494
1153

b r

e

1151

=

604

L]

1662

487
600
7294
7123
7828
THE3
837
811
188
7582
F 220
F 1589

b g by v g g e g

b

¥ 1392
I 7065
F 759

F 760
F 761

BALE CHAMBER

REF.
NG,

i

DESCRIPTION

Bolid side (2 used)

Side tension rail {2 used)

Top tension rail, 200 only

Top tension rail, 300 only (2 used)

Top tension rail, 330 only {2 used)

Top tension angle, 18" chamber

Top tension angle, 17" x 221
chamber

Top tension angle, 16" x 22" chambex

Top tension angle, 16" x 23" chamber

Bottom tension angle, 18" chamber

Bottem fension angle, 17" x 22"
chaimber

Boitom tension angle, 16' x 22"
chamber

Bottom tension angle, 16 x 23"
chamber

Spacer shim, 1 used on 200, 2 used
on 300 & 530

Flat linkage bar (8§ used)

Tension holt, 3/4" x 27-5/4" (2 used)

Bottom tension rail, 200 only

Bottem tension rail, 300 only (2 used

Bottem tension rail, 33¢ only (2 used)

Hay dog, R.H., 200 only

Hay dog, top and hottom

Hay dog, long, top, twine only

Hay dog spring

Hay dog, L.H., 200 oanly

Hay dog pin

Rubber pads for hay dogs, w/screws

3/8" x 3/4" NC Cap screw

Knottexr drive chain, twine tie balers
(235D#60)

Knotter drive chain, wire tie baler
(229 P#60)

Oifset link, RC60

Connecting link, RC60

Roller link, RC60

19

20
21

22

23
24

20
26

27

28

29

3¢

31
32
33
34

PART
NO.

F 7397

F 841

F 7570

T 1581

F 7516
F 883

¥ 7056

F 7ot
F 7798

DESCRIPTION

Sprocket for chain divider {1/2' hore)
{2 used)

Tightener bracket, knotter drive
chain

Chain tightener adjusting bolt

3/8" x 3/4" NC Button head bolt
(8 used)

Bracket for kmotter drive chain
shield

Idier roller mounting plate

Tightener and idler pulley for knotter
drive chain

Shield, knotter drive chain

1/2" x B" NC Cap screw~top & bottom
tension rail 300

1/2m x 5~1/2" NC Cap screw-top &
hottom tension, 200

1/9% x 4" NC Cap screw-top &
bottom tension, 330

1/3"% x 5~1/2" NC Cap Screw-Side
tension rail (2 used)

/2" % 1-1/4" NC cap screw-Tension
link linkage (8 used)

3/8" x 2-1/2" NC Cap serew-Bottom
tension rail (2 used-3 fie)

3/8n x 1-1/4" NC {ap screw-"TFop
tension raii (2 used 3 tie - 1 used
2 tig)

1/2" x 2~3/4" N.C, Cap Screw
{2 used)

1/2"x 3" N.C. Cap screw

Front Knotter chain shield

Front kmotter chain shield bracket



-10-

REF.
MO,

Lo -3 ;ML

10

12

PART
NG,

F 1617
F 1618

F 1619

F 1531
F 1564

F 1587
I 1575

F 1686
F 1687
F 1571
F 278

F 440

F1ev2
F 1513

KNOTTER TRIP ASSEMBLY

DESCRIPTION

Meter wheel shaft bracket (2 used)

Meter wheel shaft bearing complete
{2 used)

Meter wheel shaft bearing only
RAOLZN,P.P.B.,

Meter wheel adjustable trip, 10"

Meter wheel shaft w/guide washer
23" chamber

Meter wheel shaft w/guide washer,
22" chamber

Meter wheel shaft w/guide washer,
18" chamber

Meter trip bar

Knuried friction disc

Guide washer

Spring

Ferrule

Cam follower bearing

Enotter trip mount

3/4% x 1-1/4" ~ 10 ga. machine
bhushing

REF.
NO.

i3
14
15

PART
NG,
F 7227
I 1614
¥ 1568

F 1515

T 1517
¥ 1632
b 1579
F 1608

DESCRIPTION
Bushing 3/4" x 7/8" x 3/4" vilite
Reset lever
Bushing, rest lever 1/2" x 5/8" x 1"
oilite
Clutch stop lever
1/2" % 7/8" ~ 14 ga. roachine
bushing
Trip spring
Meter tripbar stop with bolt
Shield for meter wheel, 3 tie
Shield for meter wheel, 2 tie
1/2" x 1=1/2" N, C, C. 8, trip bar stop
1/2" x 1=1/44 N, ¢, ¢, 8. clutch stop
5/16"x 2" N, F.C. 8, clutch stop clamp
3/87 % 1=1/4"" N, €. C. S, knurled rolier
and washers
5/16" x 3/4" N, C, B. H, hearing {o
bracket
3/16" x 3/4" Cotter key
1/8" % 1" Cotter key



-11-

REF.
NO.

1

19

11

PART
NO,

¥ 7748
T 7754
¥ 7751
944
F 322

F 211
¥ 7801

F 731
Faiz
F 213
¥ 215
F 667
F 668
F 7752
F 7753
F 1624
F 321

F 1653
F 1382

F 1625
F 323

I 1627
F 325

¥ 1654
F 1383
I 1626

T 524

AXLE ASSEMBLY

REF.
MO,

12

DESCRIPTION

Tubular axle, 23" chamber

Tubular axie, 22" ehambey

Tubular axle, 18" chamber

Wheel, flat base for F 1624 huk

Wheel, flat base for F 321 dual
wheel hub

Wheel; drop center for F 1624 hub

Flat base single wheel with 8 ply tire,
tube and flap, mounted

Dual wheel with 8 ply tire, tube and
flap, mounted

Tire, 7:50 x 16 - 4 ply, R.H.

Tire, 7:50 x 16 ~ 8 ply, L.H.

Inner tube, 7:50 x 16 for F 212 tire

Inner tube, 7:50 x 16 T.B, lor fat
base rim

¥lap for flat base rim

Spindle for F 1624 hub

Spindle for F 321 dual wheel hub

Hub with cups for ¥ 211 and F 944
wheels

Hub with cups for [ 322 dual wheel
(# 8ZLE5)

Imer cup for F 1624 hub (LM29710)

Inner cup fer F 321 dual wheel hub
(3720)

Imer wheel bearing for ¥ 1624 hub
(LM29748)

Inner wheel bearing for F321 dusl
wheel hub (3780)

Grease retainer for F 1624 hub
{54605, H.)

Grease retainer for P 321 dual
wheet hub (5875)

Outer cup for F 1624 hub
(L4461 0)

Outer cup for F321 dual wheel hub
{3320)

Outer wheel bearing for ¥1624 hub,
{L44640)

Outer wheel bearing for ¥ 321 dual
wheel hih (3379)

i3

i4

15

17

18

18
20

21

PART
NG,

7 884
327
934
326
1628
334

o Bl G W |

335
214
433
7756

o

7636

7757
7662

=

o)

7663

=

7154

1155

I 7758

¥ 7780

¥ 7782

F 7902

DESCRIPTION

Washer for F 7752 spindle

Washer for F 7753 dual wheel spindle

Nut for F 7752 spindie

Nut for ¥ 7753 spindle

Hub cap for T 1624 hub (46749}

Huly cap for T 321 dual wheel hub
{07347y

Lag bolt for F 1624 hub

Lug bolt for ¥ 321 dual whee! hub

Lug nuf for T 462 bolt {15085)

Lug nut for F 335 dual wheet bolt

Mounting channel, BR.H. wheel, 5/8"
hole

Spacer plate, used w/Tandem wheel
plate on right side

Tandein wheel plate, L., or R,

Single wheel hub with bearings
complete less spindle

Dual wheel hub with bearings
complete less spindle

Dual wheel hub w/T 7753 spindie
complete

Single wheel hub w/F 7752 spindle
complete

Bolt for Spindle, 5/8" x 1-7/8"
N.FH.T,

Tandem wheel agssembly to replace
single assy., ncluding 1-F7757
piate, 1-F7755 hub & spindie,
1=F7901 wheel & tire,

Tandem wheel assembly to replace
duzl assy., including 1-FT7757
piate, 2-F7755 hub & spindie,
2-F944 wheel.

Tandem wheel assembly complete,
including 1-¥7757 plate, 2-F7755
spindie & hub, 2-F7901 wheel &
tire,



REF,
NG,

i Lo D

O =3,

10

12
i3
14

PART
MO,

¥ 7432
F 7158
F 7299
F 7472

F 71863
F 7164
¥ 715%
F 7160
I 7157

I 7394
F 7143
F 7713
F 7142
Friay

PICKUP FEEDER HOUSE

DESCRIPTION

Bupport angle for guard pipes

Hay hold down, outside

Guard angle

Guard pipe, cutside with lateh mouni~
ing plate

Guard pipe, center

Guard pipe, inside

Hay hold down, center

Hay hold down, inside

Angle brace for feeder house
hottom sheet

Pickup stop

Feeder house end plate

Feeder house boitom

Feeder house rear and top section

Upright shield under hood

REF.
NG.

i5
16
17
18
18
20
21
22
23

24
25
26
27

PART
NO.

F 7152
F 7145
F 7168
F 7633
F 7634
F 7551
¥ 7635
F 853

F 7517

F 7579
I 7654
F 7714
F 7789

DESCRIPTION

Foeder house back sheot
Feeder house hottom wear plate
Catch for access door
Access door for F 7551 shield
Shield over pickup, rear
Shield aver pickup complete
Tool box lid
Catch for ool box cover
Shield for needle yoke drive arm and
brake
Bracket knotter drive arm shield
Brace for ¥ 7579 bracket
Feeder house boltom end shim, R.H,
Blim for fop of feeder house
end plate



-13-

REF.

MO,

1
P

PART
NO.
F 7598
F 7599
7597
1226

b

191

F

F 7187
F 98
F 7684
F 7583
F 7179
F 100
F 7189
¥ 7188
P 7573
F 7148
F 7355
F 7193
F 7180
F 7180
F 7572
F 7194
F 7151
F 7556
7178
F a1
F 7184
F 7732
F 7183
T 7734

PICKUP CYLINDER ASSEMBLY

DESCRIPTION

Roller for ¥ 7597 cam lever

Cam lever only

Cam lever with roller {6 used)

Pickup finger 6-1/2'" shank
{54 used)

Pipe, pickup finger guide pipe
{42 used}

Tooth bearing {12 used)

Pin, tooth bar {6 used)

Bearing, pickup shaft L.H.

Bearing, pickup shaft R, 1.

Pickup shaft

Pickup finger guide {60 used)

Pickup flange R.H.

Pickup flange L.H,

Fender, outside

Fender flare, oulside

Fender flare extension, outside

Fender mounting clip (4 used)

Bottom stripper bar

Pickup cam

Fender, inside

Pickup lift bracket, pull type

Fender flare, inside

Fender flare extension, inside

Bearing, L.H. pickup mounting

Piclkup frame

- Stripper, inside
Siripper, inside, special, for F 7730

Stripper, center (L7 used)

Stripper, center, special, for F 7730

REF.
MNO.

25

26
27

28
29

30
31

32
33

PART
NO,

F 7185
F 1741
F 7186
T 7382

¥

¥ 7181
F 7730
F 7182
F 7731
F 7156
F 7164
F 7155

F 7146

F 7149
For

F 7760

~

e

DESCRIPTION

Stripper, ouiside
Stripper, outside, special for ¥ 7730
Tooth bar {6 used)
Bearing, R.B. pickup mounting pull
type
Pickup fender gnard spacer (40 used)
Top stripper bar
Top stripper bar (formed)
Pickup joint sheet
Pickup joint sheet, special, for ¥ 7736
Bpring plate
Spring for pickup balance {2 used)
Eyebalt for pickup balance spring
{2 used)
Skirt for fender
Fender extension
Key 1/4" x 1/4" x 1-1/2" flange to
shaft
5/16" x 2" N.C, cap screw
5/16" x 2-1/4" N.C. cap screw
5/16" x 1" N.C, cap screw
5/16" x 1" C. 8. machine screw
1/4" x 1/2" R, H. machine screw
5/16" x 1~3/4" C. 8, machine screw
7/16" x 1-1/2" N.C. cap screw
1/2" x 2-1/2" N. C, cap screw
5/16" x 3/4" N, C. cap screw

Pickup complete, less balance springs,
1ift bracket and mounting bearings



REF.
NO.

1

[}

=]

PART
NO.

I 7304
F 7708

I 7305
F 7829
I 7051

F 73062

F 7053
F 7301
F 7052
F 7300
F 318

F 4136
F 671

F 672

PICKUP DRIVE

DESCRIPTION

Pickup drive shaft shield, 300 & 330
23" chamber .
Pickup drive shaft shield, 300 & 330
22" chamber
Piclup drive shaft shield, 200
Brace for pickup drive shaft shield
Universal drive shaft compiete,
300 & 330
Tniversal drive shaft complete,
200
Universal with square tube, 300 & 330
Universal with square tube, 200
Universal with square shaft, 300 & 330
Universal with square ghaft, 200
Universal joint repair kit
Washer (2 used)
Grease seal for ¥ 689 (40169)
{2 used)
Needle bearing for F 669
(BH2216) (2 used)

REF.
NO.

10

1X
12
i3
14
i5

16
17
18
18

20
21
22
23
24

PART

MNO.
¥ 669
F 9%
F 8A
¥

¥126
F 1264

F 122
F 418

F 7535
¥ 7546

¥ 840
F 129

“14-

DESCRIPTION

Pickup shaft bearing cage with
bearing and-seal

Set collar, 1~3/4"

Pickup dyiven sheave

Pickup cluteh ring

Pickup cluteh spring

Pickup drive shaft, hardened and
ground

Key, 1/4" x 1/4" x 2-1/2" {2 used)

Pickup cluteh spring cap

1/2" x 1" N,C. cap screw

Pickup drive belt (CX105) for pull
type balers

Pickup drive belt tightener bracket

1/2" x 2-1/4" N,C. cap screw

Idler pulley, pickup bell tightener

Spring, pickup belt tightener

1/2" x 2-1/2" N.(. cap screw



-15.

REF,
NG,

1
2

3

o

fegiiiiv o il S |

PART
NG,
F 1386
F 1260

F 1071

F 1306
F 1259
F 1261

F 1385
T 486
F 485
¥ 481

F 480

FEED ARM DRIVE

DESCRIPTICKN

Lock nut (1 jam)

Hardened washer 1~3/8" x 2-1/2"
x 025 (4 used)

Inner race for F 480 bearing LR.
1812 {4 used)

Crank pin only

Spacer for F 1071

Hardened washer 1" x 2-1/2" x
065 (2 used)

Lock nut (1" full}

Bearing block with bearings (2 used)

Bearing pin in F 484 strap {4 used)

Bearing in ¥ 486 block {small}
B 1212 (4 used)

Bearing in ¥ 486 block (large)
B2212 {4 used)

REF.
NG,

12
13
14
15

18

PART
NO,

¥ 7602
¥ 7603
F 7578
F 7612

F 1735

F 1739
F 482
F 354
F 484
F 1450

F 802

DESCRIPTION

1t nut with thrust washer

Thrust washer for F 7578 block

Thrust bearing block

Bushing for F 7578 block, 1~3/16"
X 1-5/16" x 1-1/4"

Feed arm conn rod only, pull type
balers

Feed arm com yod assembly

Universal joint complete RH thread

Adjusting block RH thread

Strap for universal {4 used}

Crank pin with races, washers and
nuts complete

Washer, bearing pin

3/4" stay lock washer




oo
E

FEED ARM AND FEED FORK

REF. PART REF. PART
NO. NO. DESCRIPTION NO. NG,
1 F 7710 Feed fork complete 300 & 330 28 F 7660
only
F 7530 Feed fork complete 200 only 29 F 1235
2 F 7265 Tine, trailing, inside 2~1/3"
offset 30 F 7275
3 F 1191 Tine, trailing, center 31 F 7239
4 ¥ 7264 Tine, trailing, outgide 2~1/2" ' 32 F 7276
offsef 33
5 F 1603 Tine, leading, short (2 used) 34 F 281
5] 1189 Tine, ouiside center 35 1563
7 F 1185 Clip for tines 36 F 1648
8 ¥ 1183  Bushing and stop for tines F 1648
] F 7532  Bottom plate 37 ¥ 1634
10 F 7534 Bolt, 3/8"x 2~-3/4" N.F.H.T.C. 8.
il F 7533  TRoller plate 38
12 F 4050 Latch roller
13 F 7604  Laich
14 F 7607 Bushing for F 7604 latch 39
15 F 76058  Latch hinge pin _
16 F 7666 Trip arm 40 F 1673
17 F 1556 Trip arm bushing
ig F 1557 O ring (2 used) 41
19 F 1558 Trip arm sleeve
20 ¥ 1559 Trip arm pin
21 F 1635 Trip arm spring 42
22 F 1643 Trip arm spring rod
23 ¥ is561 Trip arm spring rod clevis pin 43
24 F g22 Cam follower for spring arm
(CF1-5) 44
25 ¥ 7610 Quad ring for ¥ 7604 latch
26 F 577 Feed arm 45
27 ¥ 7529  Torgue shaft, 1-1/2"

@ T e
5
s
™o
@}

16w

DESCRIPTION

Torque shaft bearing with
bushing

Bushing for torque shaft bearing
(21 x 2-1/2"x 1M '

Roll pin (1/2" x 2™) {2 used)

Rell pin (3/8" x 1-1/2"

Ferrule for F 1563

7/16"x 1-1/2" N, F, H, T, cap screw

Spring latch

Cateh for torgue shaft

Shim for straddle mount, 16 ga,

&him for straddle mount, 22 ga.

Straddle mount plate for pivot
shaft

Bolt, 1/2 " x g NF : with
nut, straddle mount plate
clamp

5/8" x 1~3/4" N.C. cap screw,
straddle mount plate

1/2" x 3" N,F. cap screw with lock
nut, grade 8, feed aym clamp

1/2v % 4-1/4" N.F. cap screw with
lock nut, clamp for feed arm
pin

1/2" x 3 N.F. cap screw with
lock nut, torgue ghaflt

5/16" x 2-1/2Y N,C. cap screw, for
spring and stop latch

7/18" x 1-1/2" N,C. cap screw, latch
hinge pin

3/8"x 2-1/2" N, F,H.T. cap screw
{3 used



17

FEED ARM PIVOT SHAFT

REF. PART
NO. NO. DESCRIPTION
i F 1244 Feed arm bearing housing

w/2~F5445 bearing cups
2 F 1248  Plug cap (HP 3750~134)
3 F 1247 Retaining ring (RR 375)
4 ¥ 1245  Nut, bearing takeup (N-10)
(2 used)

5 ¥ 1246 Lock washer (W=10)
6 F 5445 Bearing cup (3624) (2 used)
7 F 5446 Bearing cone (368A) (2 used)
8 F 1428 Oil seal, used with ¥ 1427 shaft
{nat. 55083)
9 F 1238 Dust cap
10 F 1427 Pivot shalt
il F 1250 Pivot shaft plate, 16" chamber

F 1231 Pivot shaft plate, 17" chamber
12 F 1661 Hydraultic shut-off fitting # 1940B




-18-

KMNOTTER BRAKE ASSEMBLY

REF. PART REF. PART
NO. NO. DESCRIPTION MO, NO. DESCRIFTION
b3 ¥ 7528  Brake disc with hard notch, 1-3/8" 12 F 7586  Bushing for saddle lever 3/47 x 1v
for wire balers X 1-1/2"
¥ 7897 Brake disc with hard notch, 1-1/8" 13 F 7585 Saddie lever sleeve
for twine balers 14 ¥ 1572 Cam follower, saddle laver
2 F 7450 Ouiside brake plate with lining 15 F 7448 Saddie lever spring eyebolt
3 F 7451 Brake plate stud (2 used) 16 T 7559 Saddle lever spring
4 F 7453  Brake plate spring (2 used) 17 F 7452  Brake plate bolt, 1/4" x 3-1/2"
5 F 7449 Inside brake plate with lining N.C.
8 T 7454  Brake lining with rivets (2 used) 18 ¥ 7904 3/8"x 3/8" x 27 key for brake disc
7 Rivets for brake lining (6 used) 14 1/2" x 3-1/4" N.C. cap serew w.fibre
8 F 246 Saddle lever washer iock nut for brake clamp
g I 7587  Seal for saddle lever anchor 20 5/16' x 1-1/4" N.C. cap screw w/fibre
(63123 Victor} lock nut for saddle lever
10 F 7561 Saddle lever lower half with bushing 21, 3/8"x 3-1/2" N.C. cap screw w/fibre
11 P 7560 Saddle lever upperhalf with spring lock nut for saddie lever anchor

anchor



19

REF.
NO.

1
2
3

17

19

PART
NO.

F 7062
F 7065
F 7387

F 7388
¥ 7783
F 7311

F 7089
F 4046
¥ 7248
F 172

F 4024
¥ 7318
F 7087
F 7086

¥ 7685

7084
¥ 7312
F 7313
F 7080

¥ 7316
F 792
F 7081

F 7330
F 7329

REF.
DESCRIPTION NO.
Knotter mounting angle, L.H, 20
Knotter mounting angle, R.H. 21
Twister and shuttle bar frame, 23" 22
chamber, Model 300W 23
Twister and shuttle bar frame, 22" 24
chamber, Model 300W 25
Twister and shuitle bar frame, 22"
chamber, Model 330W
Twister and shuttle bar frame, 18"
chamber
Twister shaft
Twister hook 26
Twister hock holt
Set collar, /4" 27
Sprocket, twister shafl, 157
Wire holder rod
Wire knife
Gripper spacer, bottom
Wire gripper
Gripper, top plate 28
Wire divider 25
Wire gripper tongue 30
Shutfle bar w/adjusting screws, 3t
300W only 32
Shuttle bar w/adjusting screws, 33
200W only 34
Shuttie bar with adjusting screws, 35
330W onty, 36
Shuttle bar adjusting screws 37
Chain tightener pulley - 300 & 330 38

Chain tightener pulley bracket

WIRE KMOTTER

PART
NO.

¥ 7077
F 1015
F 7076
¥ 7678
F 7079
F 73L5

F 7353
F 7794
F 7064
F 31t
F 7066
F 7348
F 7796

¥ 7227
I 7227

DESCRIPTION

Cam shafi

Shuttle bar drive cam

Roll pin, 1/4" x 1-1/2"

Shuttle bar erank flange

Cam follower

Upper wire guide hracket, 300W
anly

Upper wire guide bracket, 200W
only )

Upper wire guide bracket, 330W
only

Shield ~ 300 & 330

Shield ~ 200

Twister drive chain, 300W only,
84P # 40

Twister drive chain, 260W only,
G4P # 40

Twister drive chain 330W only,
TP 40

Bushing, twister shaft

Bushing, cam shaift

3/8" % 1-1/4" N.C. cap screw

3/8"x 1'" N,C. cap scraw

5/16" x 3/4" N.C, cap screw

3/8" x 2-1/2" N, F,H,F. cap screw
5/16" x 1~3/4v N, V, H, T, cap screw

3/8" x 1" N.C. cap screw
1/2" x 2" N.C. cap screw .

3/8"x 3/4" N.C, square head sef screw

Washer, 10 ga., 3/4"



REF.
NOQ,

[

T Lo

=1 &

16

i1
12
13
14
is

PART
NO.
F 7519
¥ 1622
F 1623

1633
4115
4133

=

4134
4135
4136

e b

755

7456
74567
7461

S

1620
7349
7346
7345
440

CEEC R

7571
7432

ko Ro!

7072
7063
F 4137

=

WIRE KNOTTER

DESCRIPTION

Clutch w/paw] 1-3/8"

Clutch pawl

Washer each side of pawl 7/16
LD, x 7/8" O, x .025

Ciutch pawt pin

Spring, clutch pawl

Notched ciuteh disc with P 4134
bearing 1-3/8"

Bearing for F 4133 dise

Imer race for ¥ 4134 bearing

Hardened washer between T 7519
and F 4133

Cluteh gprocket (32T-#60)

Knotter shaft, 300W & 330W

Knotte r shaft, 2060W

Needle yoke drive arm 300W &
330W

Cluteh pawl pin lock

Brace w/angle L.H, 300W & 330W

Brace w/angle center, 300W & 330W

Brace w/angie R.H., 300W & 330W

Ferrule for F 7346 brace, 300W &
330w

Knetter moun{ L. H.

Intermitlent gear, used with
F 7431 pinion

Pinicn frame

‘Bearing, knotter shaft (2 used)

Bushing for T 7072 frame, 1-3/8" x
i-1/20 x 2n

REF.
NO.

21
22
23
24
25
26
27

28

29

30

31

32

33

35

36

38
39
40
41

PART
NO.
P 4138
F 7570
F 7247

F 7451
7267
7069
7076

RO

F 4630
¥ 7334
F ¥332

F 7333
F 7335
F 1576
I 248
F 1577
F 4159

F 4160
F 4161

DESCRIPTION

Clamp collar

Knotter mount R.H,

Bushing for I 7072 frame
7/8” b RA O A )

Pinion, used with F 7432 gear

Twister drive aprocket, 25T

Pinion shaft

Roll pin, pinion to shafl 1/4" x
1-1/2"

Roll pin, sprocket to shaft 1/4mx o

Chain tightener rod, 200W only

Angle for chain tightener rod, rear,
200 only

Angle for chain tightener rod, 200
only

Block for chain tightener rod, 200
only

Adapter for zerk, end of knotter
shaff 3/8" 8, A, E,

Knotter shaft end washer, L .H.

Shield for knotter cluich

Washer spacer, 10 ga., 1-3/8" D,

Washer spacer, 14 ga,, 1=3/8" LD,

Washer spacer, 18 ga., 1-3/8" LI,

3/8" x 1-1/2% NC cap serew

1/2" x 3" NC cap screw

3/8" x 3/8" % 2-3/4" Key

1/2' x 2-3/4" NC eap screw

5/8 % 3/8" x 2" key

1/8" gstraight grease fitting

-90-



%

REF.
NO.

o bo

PART
NO.

F 4014
F 4015
T 4222

F 857
F 856
F 4205
F 4068
F 4067
T 4223

F 4069

F 4203
F 4204
F 5159
F 4225
F 4163
T 4224

F 7637
F 7638
¥ 7639
¥ 7640
F 7641

WIRE BOX AND WIRE GUIDES

DESCRIPTION

Roller for wire guide and needle

Bushing for ¥ 4014 roller

Wire guide frame only (lower
rear)

Snap ring for ¥ 856 bushing

Wire guide bushing

Wire guide complete, lower rear

Bushing for F 4067 roller

Roller, lower front wire guide

Wire guide frame only, lower
front

Wire guide complete, lower front

Bolt with lock aut 1/4" x 1
N.C.C.8,

Upper wire guide complete with pin

Upper wire guide wear pin

Snap ring for wear pin

Upper wire guide, bracket only

Wire guide bracket, rear

Wire guide bracket complete
with ;bushing

Wire box divider

Wire box side (front)

Wire box side {rear)

Wire box bottom slats

Wire box end {left)

REE.
NQ,

23
24
25
26
27

28

37

PART
NO.

F 7642
F 7643
F 7644
F 7645
F 4191
F 4190
F 7608
F 7716
F 946

F 7558
F 7556

F 7557
F 7708
F 75156
F 7717

F 4210

DESCRIPTION

Wire box divider angle

Wire box base with end plate

Angle for wire alarm mounting
bracket, 1..H,

Angle for wire alarm mounting
bracket, R,H,

Mounting bracket for wire alarm
rod L,H,

Mounting bracket for wire alarm
rod R, H.

Rod for wire alarm 3 tie only

Rod for wire alarm 2 tie only

Switch only for wire alarm

Wire box mounting bracket

Bottom supporl plate for F 7555

Bolt with nut 1/2" x 5-1/2"
N.C.C.8,

Wire box mounting hracket R, H.

Brace for F 7557 RH wire box
bracket

§ compartment wire box complete
with braces and harness

4 compartinent wire box complete
with braces and harness

Spring for wire alarm rod



REF.
HO,

i

2
3
4

16
11

12

13

14
15

PART
NO.

F 7569
F 7568
F 153

¥ 7558
F 7899
F 7520
F 7674
F 7903
F 7622

¥ 7521

¥ 7523
F 4150

¥ 898

F 7711
F 1611
F 333

F 1702
F 1701
T 4014

4015
F 4016

e

e

B

NEEDLE AND YOKE ASSEMBLY

DESCRIPTION

Needle guard L. H.

Needle guard R, H.

Needie twine guide

Needle yoke, 200 wire only

Needle yvoke, 200 twine only

Needle yoke, 300 wire only

Needle yoke, 300 twine only

Needle yoke, 330 wire only

Needle yoke bearing complete L.H,
wire only

Needle yoke bearing complete B H.
wire only

Bearing for ¥ 7521 and I 7522 KP12A

Needle yoke bearing, B.H. and L. H,
twine only

Spacer for needle yoke bearing, used
w/F 333 needles

Needle, wide base, wire only

Needle, cast iron curved

Needle, Mag. straight

Shim for wire needle yoke bearing

Shim for twine needle yoke bearing

Roller for needie and wire guide 21 /32"

bore
Bushing for F 4014 roller
Bolt, needle roller

REF.
NO.

16

17
18
19
20

21
22

PART
NO.

F 7554
T 4081
F 1548
F 1550
F 1549
F 1582
F 15561
F 1574

¥ 172
F 7552

F 7652
F 7845

F 1517
F 7524
¥ 7526
F 7527
F 7547
F 7588
T 1660

.99,

DESCRIPTION

Needle yoke drive rod wire only

Needle yoke drive rod, 2-twine only

Needle yoke drive rod, 3-twine only

Needle yoke drive rod end L.H. thread

Needle yoke drive rod end R.H, thread

Bolt, drive rod to needle yvoke with nut

Belt, drive rod to clutch with nut

Boli, drive rod to R.H, needle yoke
drive arm, 3 tie only

Spacer collar used on twine tie only

Bolt, needle to yoke with nut 1/2" x
3-1/4" carriage

Plunger dog return lever

Bushing for plunger dog return
lever 7/8" x 17 x 7/8"

Plunger dog return spring

Plunger dog return rod

Clevis for dog return rod

Clevis pin for F 7526 clevis

Plunger stop dog

Plunger dog pin

Pin for twine needle

1/2" x 1-3/4" NC cap screw

1/2'" x 2-1/4" NC cap screw






REF.
NG,

N e Lo B 2

bt by b v R B b b ) g b b
a2
&

PART
MO,

F 785¢
F 662
¥ 543
F 7851
¥ 83
F 4104

v e b g b R g
]
o
(<1}
o

¥ 1633
¥ 1622
F 4115
F 4076
F 4077
F 4078
F755

F 7881
¥ 7888
¥ asTt
F 7882
F 7883
F 1623

F 7892
F 7853
¥ 66

F 7905
F 7506
F 7807

F 7908
F 7909

TWINE KNOTTER

DESCRIPTION

Knotter shaft bearing, 1-1/8"

Washer, hard (each side of retaining ring)
Retaining ring, 2-tie only

Enotter frame complete

Woodruif key, 3/8" x 1-1/4", 2 tie

Key, 3/8" x 3/8" x 1-1/2", cam gears o 3 tie
Key, 3/8" x 3/8" x 2", oluich on 2 tie

Knotter shafl spacer washer, 10 ga,

Knotter shaft spacer washer, 14 ga.

Knotter shaft spacer washer, 18 ga,

Washer, spring steel, 1-1/8" x 025" for knotter shaf

Washer, spring tempered copper, 1-1/8" x 010", for knotier shaft

Knotter cam gear

Knotier frame only

Knotter shaft gpacer 1%, (200 only)
Bolt, twine finger drive roller
Knotter shafl, 2 twine

Enotter shaft, 3 twine

1/8" % 1=-1/4" cotter key

Knife arm pin

Knife arm complete

Twine knife

Twine knife screw

Enife arm washer

Exnotier bill hook

Roller, twine finger drive (6200-22)
Pinion, knotter hook

Pinion, knotter hook, steel cut
Knotter hook cam adjusting screw
Enotter hook cam adjusting spring
Washer, bill hook cam adj. spring
Knotter hook cam adi, screw nut
KEnotter hook cam

Twine holder bolt

Twine holder

Twine disc

Twine dise cleaner

Pinion, twine holder disc

Roll pin

Pinion, knotter worm

Knotter worm shaft

Washer, knoiter worm shaft, 28 ga.
Washer, knotter worm shaft, 10 ga.
Washer, lmotter worm shaft, 14 ga.
Washer, imctter worm shaft, 18 ga.
Knotter worm only

Knotter worm and shaft complete
Twine holder spring

Twine knotter mount, L.H,

Twine lmotier mount, R, H.

Adapter for Zerk, end of knotter shafi
Kunotter shaft end washer

Clutch w/pawl, 1-1/8" shaft

Clutch pawl pin lock

Clutch pawl pin

Clatch pawl

Spring cluich pawi

Notched clutch dise w/F4077 bearing
Bearing, GR22 8.8,

Tiner race, M. I 18

Sprocket, knotter clutch, 60A32
3/8" x 1" N.C. cap serew

Knotter head anchor, 2 twine
Knotter head anchor, 3 twine
Shield for knotter clutch

Zerk, 90°

Zerk, straight

Washer, ciuteh pawl

3/8'"x 1" N. C. cap socrew

Knife arm shaft washer

Knife arm shaft nut

Washer, barden, each side of ctutch bearing, 1-1/8", 16 ga.

1/8" Straight grease fitting
3/8"x 1-1/4" N.C. cap screw
Knotter shaft spacer, 5/8"

2 twine knotier assembly complete with mounts, cluich
assembly and brake assembly, serial # 20698~

3 twine knotter zssembly complete with mounts, clutch
assembly and brake assembly, serial # 30876

2 twine lmotter shafl assembly with cluich and brake disc.

3 twine knotter shafl assembly with clutch and brake disc.

94-



.25,

REF.
NO.

1

o b

[+ IR

Liaiie sRE ]

10

PART
NO.

F 1296

F 1343
F 1343
F 1346
F 1347
F st

F 1672

¥ 7885
¥ 1294

1343
1344
1346
1347
74T

1290
7895

oo g e ke e

7896

s

7888

TWINE FINGERS, GUIDES AND BOX

DESCRIPTION

Ball joint, twine finger drive, L.H.
thread

Ball only, for ¥ 1295

Body only, L,H, threads for F 1295

Threaded plug for F 1205

Hall bearing & spring for I 1295

Bushing, twine finger

3/8" = 2-1/2%, Grade 8 carriage
bolf with nut

Twine finger

1/4" x 1~1/4" N,C, Cap screw

Ball joint, twine finger drive, R.H.
thread

Ball ondy, for T 1294

Body only, R.H. threads for F 1294

Threaded plug for F 1294

Half bearing & spring for I 1294

Spring, twine finger return

Bearing, twine finger drive rod

Twine finger drive shaft assembly,
2 tie

Twine fingey drive shaft assembly,
3 tie

Twine finger stop bracket

REF.
NO.

i8
18

21
22
23
24

25
26

PART
MNO.

F 570
F 7854

7887
1465
7650
7485
7136

tef o brf b bf o b

7651

7889
7890
7541
7891
857
856
524

brj g b b e g

F 153
F 7898

DESCRIPTION

1/2" x 1-1/2" N.C. cap screw

Roller, twine finger drive, 6200-22

Boli, twine finger drive roller

1/4" x 17 N.C, cap screw

Twine finger drive rod

Twine box, (4 compartment}, 2 tie

Twine box, (8 compartment)

Twine box, (6 compartment} 3 tie

Bracket for mounting twine box 4
and 6 compartment hox

Bracket for mounting § compartment
twine box

Twine tension base

Twine tension top

Twine tension spring

Twine tension assembly

Snap ring for ¥ 856

Twine guide bushing

Holder for iwine guide bushing,
2007

Holder for twine guide bushing,
3007

Needie twine guide

Twine guide bushing holder



REF.
NO.

1

T o W B

-1 o

98-

BALE CHUTE AND WEIGHT INDICATOR

PART
NC.

¥ 7600
¥ 7801
F 7655
F 78656
F 7657
F 7624

¥ 7658
F 7659
¥ 108
F 885

¥ asy
¥ 988
F 503
F 1838
F 1639
¥ 997
F 888
I 268
F 989
F 994
F 4068
B 4067
F 395
F 830
F 7661
F 7236

DESCRIPTION

Bale chute, combination, 3 tie

Bale chute, combination, 2 tie

Bale turner

Bale skid

Bale skid bracket, 2 used

Flat chute adapter for combination
chute

Button head bolt 1/2" x 1-1/2"

Chain, bale chute

Spring, bale chute, 2 tie turning

Spring, bale chute 2-tie flat and
3-tie turning

Spring, bale chute, 3~tie flat

Shock absorber

Bushing for shock absorber

Shock absorber support

Cable bracket

Weight indicator bracket

Indicator hand

Indicatoy return spring

Mounting angle for F 7238 sheave

Shield for F 4067 roller

Bushing for F 4067 roller

Roller for ¥ 7236 sheave

Plate for T 4067 roller

Cable clarmp 1/8" {2 used)

Indicator cable 1/8" aircralt 5%

Sheave complete, bale weight
indicator



-27.

REF.
NO.

1.

~} O O o Lo Y

190.
11,

13.
14.
15.
16.

PART

MNO.
F 1025

F 1026
F 1451

F 1658
F 1015
F 8680
F 5559
F 1003
F 1130

¥ 1013
F 1014
F 1129
F 16011
F 1012
F 55654
F 1433
F 1002
T 5545
F 1005
F 1004
F 1008
F 1452

THROTTLE AND TENSION CONTROL STAND

DESCRIPTION

Controi box complete, baler
mounted

Control box complete, tractor
mounted

Control box complete less cable and
standard

Standard only

Chain, throttle control 4%

Cable stop, throttle control

Beech nut with aut and washer

Friction disc

Cable complete for iension control
24 feet

Conduit, tension control 24 feet

Wire, tension control 25 fect

Cable complete for throttle control 12 feet

Conduit, throttle contirol 12 feet

Wire, throttle contyrol, 13 feet

Enob for throtiie lever

Throitle lever

Conical washer

Swivel fasteners (throttie)

Adjusting stud nut (tension)

Indicator tension control

Control box

Contral box cover

REF.

25
26
27
28
29
30

31
32

PART
MO,

F 1006
F 1131
F 1007
F 1017
F 1018
F 1020
F 1019
F 1453

F 1454
I 1455
F 1447

- F 1458

F 7207
F 1016
F 7013
F 1021

F 5284
F 1371

F 1458
F 1459

F 1446

DESCRIPTION
Adjusting rod
Thrust bearing
Control knob for F 1006
Mounting base angle
Mounting base plate
Clevis pin /8" x 1"
Hairpin cotter key
Cable complete for throttle control
F 1458,7 feet
Conduit, throttle control, 7 fest
Wire, throitle coniroel, 8 feet
Throttle control box only
Standard only for throttle control
Angle bracket for VG4D throitle
Angle bracket for VH4D, VE4D and VF4D
Throttle cable bracket VG4D and V461D
Throttle cable bracket VI4D, VE4D and
VIi4D
Clamp, throttle cable
Throttle control complete with cable
and standard
Throttle complete with standard,
less cable
Throttle box complete with cable,
less standard
Throttle box complete less cable
and standard



REF.
NO.
1

]

PART
NO.
FT 182

FT 183
FT 153
FT 198
FT 199
FT 181
FT 180
T 201

FT 202
FT 19

-28.

TENSION CONTROL RAM ASSEMBLY

DESCRIPTION

Dual ram assy., complete 23"
chamber

Bual ram assy., complete 22"
chamber

Single ram assy., complete 18"
chamber

3" cylinder complete with top ang
bottom

Cylinder frame (dual and single ram)
18" chamber

Cylinder frame (dual and single ram)
22" chamber

Cylinder frame (dual and single ram)
23" chamber

Receptical for rams, 2 tie balers

Receptical for rams 3-tie balers

Bushing for FT 14 (1" x 1~1/4" x
5/8”}

REF.
NO.

6
i
8

)
10
11

12
i3
i4
15
16
17
i8

19
20

PART

MO,
FT 14
FT 11
T 137

FT 12
FT 10
FT 16

FT 15
FT 13
¥T 73
¥T 74
FT 75
FT 107
FT 163

FT 200
FT 136
FT 18

DESCRIPTION

Cylinder bottom with bushing

Piston

Back up ring for PT 12 (MS-28782
~37)

O=-ring for piston

Cylinder

Tie bolt 3/8" x 7" N, F, B. T. with
nut {4 used)

O-ring top seal

Cylinder top

Nipple, 1=1/2"

Tee

Pipe plug

Union Swivel

Pressure hose, ram to ram 13-1/4",
3 tie

Pressure hose, ram o ram 8, 2 te

Pressure hose, bypass to ram 247

Street elbow



e

REF.
NO,
1

PO 00 =3 s Lo DY

bt ot

PART
NO.
FT 192

FT 50
FT 194
T 67

FT 68

FT 177
FT 178
FT 209
FT 210
FT 179

FT 123
FT 211
FT 65
T 61
FT 62
FT 156
FTY 107

TENSION CONTROL BYPASS BOX

DESCRIPTION

Bypass box complete with 1/2"
return hose, less pressure
hose

Bypass box cover

Bypass box

Bypass lever

Key 3/18" x 3/16" x 1"

Spacer, penetration wheel arm

Penetration wheel arm (tapped)

Penetration wheel with bearing

Washer 14 ga. 3/8" x 5/8"

Washer 18 ga. 3/8" x 5/8"

Bearing, penetration wheel
®BR 9904)

Washey 3/8"

Button head bolt 3/8" x 1"

Adjusting screw tension spring

Adjusting screw (eyebolt)

Wing nut for adjusting screw

Pressure hose, bypasgs fo ram 24"

Union swivel

REF,
NO.

19
20
21
22

23

24

25
26

27

PART
NO.
FT 72
FT 74
FT 156
FT 191
FT 208

FT 187
FT 185

FT 193
FT 188

FT 184

FT 87
¥T 63
FT 53
FT 54
FT 55

FT 58

DESCRIPTION

Pipe nipple 3"

Tee

Pressure hose, pump to bypass 90"

Bypass return hose 1/2" x 93"

Bypass return hose 1/2" x 105"
SP balers

Hose ¢lamp, 1/2"

Bypass assembly complete for
1/2" return hose (8q. stock)

Hose nipple (3/2" hose)

3/8" streetl elbow, weatherhead
{3400 x 3/8")

Bypass cylinder, 1/2' hose
{sq. stock)

Bypass check pin

Spring, bypass check pin

O-ring, bypass

Plunger, less nuts

Jamb nut 5/8"

1/4m x 1-1/4" N.C. cap screw

U=-holt



REF.
NO.

Ju—

PART
NQ.
FT 537

FT 536
FT 193
FT 187
FT 191
FT 161

FT 528
FT 542

FT 538

FT 539

T 197
FT 114
3 A
FT 527
FT 525
1508
FT 519
FT 503
I 509
FT 511
T 541
FT 507
FT 504

TENSION CONTROL PUMP ASSEMBLY

DESCRIPTION

Pugap and tank assembiy
complete, less hose 1/2"

Tank only for 1/2" hose

#Hose nipple 1/2" hose

Hose clamp 1/2"

Return hose 1/2"

Sprocket, driven 22T

Flat washer 9/16"

Nut 5/8 BAE jam

Tank cover gasket

Tank cover

Cap serew 5/16" x 3/4" N, C.

Washer seal for tank cover holts
5/164

Cap screw T/18" x 3/4" N.C.

7/16" flat washer

Washer seal for purp mounting
bolts 7/1i6"

Chain, pump drive, 639, # 41

Comnecting link, # 41

1/2 (offset} link, # 41

Pump hase gasket

Crankease, 7/16'" tapped hole

Crankshatt bushing, inner

Anchor pin for FT 508 bushing

Crankshaft

Crankshaft bushing, outer

Anchor pin for FT 5G% bushing

Gasket for T 564 retaining ring

0Oil seal (£50045)

Retaining ring

REF.
NO.

25

30
3i
32
33
34
35
36
37
38
3%
40
41
42
43
44
45
46
47
48
49
50
51
52

53
54

55

PARY
NO.

BT 500
F7' 506
ET 505
FT 524
FT 521
FT 535
Y18

FT 534
FT 82

¥T 517
FT 513
FT 512
FT 514
FT 519
I'T 518
FT 530
FT 150
FT 107
528
T 533
F¥ 187

T 523

DESCRIPTION
Allen screws for retaining ring
/4" x 3/40
Connecting rod
Piston pin
Piston
Head
Head gasket
1/4" x 6" nipple
Street elbow, 1/4"
/18" high collar lock washey
7/16™ Allen screw
1/4" x 2" nipple
90° elbow
Checls valve pin (intake)
Check ball spring {2 used)
Check hall {2 used)
Gasket (3 used)
Plug
Check valve pin {outlet)
Filter assembly
Pressure hose, pump to bypass
Unjon swivel
Ouilet gasket
Washer for FT 529
Sprocket, drive for hydraulic
pursp
Woodruff Key, 1/4" x 3/4"

Pump complete less tank (Ref, No's,

20 to 46 incl.)
3/8" street ethow

-30-



-371.

REF.
NO.

DIV el

PART
NO.
¥ L076
F 1085
F 1084

F 1083
¥ 1095
F 1414
1415
F 1416

F 1601
¥ 1093

F 1411
F 1778
F 1407
F 1410
F 1779

B. 7. 0. GEAR BOX

DESCRIPTION
Cap, drive shaft bearing {open end)
Seal, drive shaft (CR186112)
Bearing cup, pinion and drive
shaft (LM 48510
Bearing cone, pinion and drive
shaft (£.M 48548)
Gasket, {.005 thick) for F 1076
and F 1078
Gasket, (,010 thick} for F 1076
and ¥ 1078
Gasket, {015 thick) for ¥ 1076
and I 1078
Gasket, (1/32" thick) for F 1076
and F 1078
Brive shaft
Key, drive shalt and sheave,
5/16" x 6/16" x 2"
Bevel gear, 39T, for 540 rpm box
Bevel gear, 34T, for 1600 rpm box
Case for gear box
Pinion and shaft, 13T for 540 rpm box
Pinion and shaft 21T for 1000 rpm
hox

REF.
NO.
11

12
13
14

15
16

w

PART

NO.
¥ 1417
F 1418
F 1419
F 1078
F 1087
F 14321

¥ 1420
F 1409

1720
F 1412
1413
F 1780

FiTsl

DESCRIPTION
Gasket {005 thick) for ¥ 1409
Gasket {010 thick) for F 1409
Gasket (L0185 thick) for F 1409
Housing, pinion shaft bearing
Snap ring, pinion shaft
Grease seal for pinion shaft
{CR256112)
Steel shim (.003 thiclk)
Cap, drive shaft bearing (closed
end}
Vent

Gear hox complete less sheave,
540 pm

Gear box complete with sheave,
540 rpm

Gear box complete less sheave,
1000 rpm

Gear box complete with sheave,
1600 rpm



-32-

P.7.0. DRIVE SHEAVE AND CLUTCH

REF. PART REF. PART
MO, MNO. DESCRIPTION NG, NC. BESCRIPTION
1 F 1161 Sheave, PTO single groove 13 F 960 Thrust washer
{540 RPM) 14 ¥ 901 Cluich for F 1165 hub
2 1/2" x 1=1/2" N, F,H, T, cap screw 15 F o6l Snap ring (RR 350}
3 F 952 Cap for F 1165 16 F 1165 Hub for F 1161 sheave
4 1/4" x 1 socket head cap screw 17 F 951 Hub for over-running cluich
] F 958  Filler plug {BP6) 18 F 954 Beal for cluich (CR/28635)
6 ¥ 959 Gasket, filler plug 19 ¥ 955 Bearing, inner w/seal
7 FT 25 O ring seal (SKT 6211-RSJ)
& 3/8" x 1" N,F.H.'T, cap screw 20 F 4962 Snap ring (BRR 393)
9 3/8" external star lock 21 ¥ 10863 Shield for sheave
16 ¥ 248 Washer, drive shaft end 22 ¥ 1223  Shield for PTO flywheel
il F 963 Gasket, drive shafi end 23 F 1222 Bracket for F 1221 shield

12 F 956 Bearing, outer (SKF 6211)



-33-

REF.
NO.

PART
NO.
F 7365
F 850
F 1lio4
F 1103

F 1101
F 1102
Favar
7361
F 7371
F 7369
F 7370
F 7367
F 7368

F 7366
F 1105
F 7377
F 7379

¥ 7378
F 1066
F 1064
F 1065

o

DEean D

&

]

]

P.T.0. DRIVE LINE

DESCRIPTION
Universal joint assembly
Yoke, 1~3/8" spline (2 used)
Yoke and tube assembly (welded)
Yoke and square shaft assembly
(welded)
Outer shield and bell assembly
Imer shield and bell assembly
Nylon support bearing
Spnap ring, external for PTO shaft
Snap ring for bearing holder
Bearing holder _
Bearing for holder (8507}
Drive line spline shaft
Bearing assembly for PTG
drive line
Drive line slip fube
Yoke only, 1~3/8" bore (2 used)
Front universal joint shield
Front mounting bracket for drive
line shield
Drive line shield
Shield for universal joint
Bracket for ¥ 1066 shield, short
Bracket for ¥ 1066 shield, long

REF.
NO.
22

37
38

PART
NO,
I 7372

¥ 7692
889

F 1106
F 1108
¥ 1107

F 7735
F 7694

¥ 7695
F 892
F 891
F 1728
F 7374

F 7910

F 7375
F73ve

3

:

DESCRIPTION

Bearing assembly adjusting
bracket

Bearing assembly swivel bracket

Universal eross repair kit

Lock pin

Spring for ¥ 1106 lock pin

Lock pin washer

1/2" x 1~1/4" N, C,H, T. cap screw

1/2" x 3% N.C. cap serew w/nut

Grommet

Shield mounting bracket for drive
iine

Shield mouniing bracket

Nylen brg. for shield

Thrust washer for shield

Shield snap ring

Telescoping Universal drive line,

1/3/8" spline x 1-3/8" spline for
540 rpm

Telescoping Universal drive line,
1-3/8 = 6 spline x I~3/8" - 23
involute spline for 1000 rpm

Half drive line w/square tube

Half drive line w/square shaft



REF.
NO.

~1 O U1 QO Do

[#a]

10
11

BART
NO.

F 1755
F 1752
F 1743
F 889

F 1758
F1vs7
F 1758

F 1759
F 890

F 892
¥ 1749

34-

P.T.C. BALL SLIP DRIVE LINE

DESCRIPTION

Shaft, splined w/welded yoke

Tube w/welded yoke

Ball cage

Cross agsembly,

U~joint, and tube assembly

U-joint, and spline shaft assembly

U-joint, iube & free-wheeling
guard assy.

U-joint, spline shaft & free~ wheeling
guard assy,

Yoke, quick~detachable, w/1 3/8'"-58
splined bore

Bearing, nylon

Seal, rubber

REF.
MNO.
12

13
14

PART
NO.

F 1744
F 1754
F 1753
F 1746
F 1728
F 831

F 1747
F 1745
F 1727
F 1%51

Fare4

DESCRIPTION

Ball

Guard tube and bell, inner
Guard tube bell outer
Snap ring, internal

Snap lock Ring

Thrust washer

Ball stop washer

Ball stop washer

Nylon suppoit bearing
Greage {iiting (5042)

Ball slip telescoping shaft
assembly, 540 rpm




-35-

REF.
NQ,

1

G o O

10
11

iz
13
14

15

PARY
NG,

F 16488
F 1699
F 736
¥ 1697
F 800
F 1511

F 5922
¥ 664
F 874
¥ 649
F 942
¥ 1675
F 1676
¥ U0
F 1677

F 4193
F 7391
I 304
¥ 635
F 636
¥ 638
¥ 637
F 7671
F 7729
FT721

EXTRA ITEMS

DESCRIPTION
Trailer hitch frame only {2-tie)
Trailer hitch frame only 3-tie
Trailer hitch angle for clevis pin
Holland hitch for trailer hitch
Hydraulic gauge (2000 lbs.}
Ofl filter cartridge 4 thread base
(VH4D and VG4D)
Oil filter cartridge (V461 D)
Bullgear grease {2 1b. can)
Bullgear grease (1 gal.) 10 lbs,
Freeman red baler paint (1 gal.)
Freeman red baler paint (1 gt.)
Freeman white baler paint (1 gal.)
Freeman white baler paint {1 gt.)
Freeman red baler paint, spray ¢an
Freeman white baler paint, spray
can
Wire splicer
Bale counter mounting angle
Bale counter (Veeder Root)
Arm w/screw for F 304
Reset knob for F 304
Spring, bale counter
Chain, bale counter
0Oil can with pump
Spring for pump
U bolt, grease can

REF.
NO.

16
17

18

19
20

21
22

24
26

26

27

28

PART
NO.
F 7722
F 7673
¥ 7674
F 7y
F 7677
¥ 728

F 7727
FT 72
FT 74
FUi2s
F 7676
¥ 7609
F 7626
F 7617
F 732
¥ 734
¥ 733
F 735

F 7738

Fema oni®

o onet®

DESCRIPTION

Grease can clamp base

Nylon tubing, pull-type baler 20"

Nylon tubing, 8.P. baler 30"

Adapter, 2 used (51942}

90" brass elbow (2 used)

1/4" x 5-1/2" pipe nipple (2
usedy 23" bale chamber

1/4" x 5" pipe nipple {2 used)
22" bale chamber

1/4" x 3" pipe nipple (2 used)

" 18" bale chamber

1/4" pipe tee

Clip for grease nipple (125 jiffy)

90 nylon elbow 2 used

Quickset lubricant 1 qt.

Quickset lubricant 1 gal,

Bullgear luber kit, 200 and 300
state which

‘Trailer hitch frame with Holland
hitch, 2-tie

Trailer hitch frame with Holland
hitch, 3-tie

Trailer hitch frame with pin
hitch, 2-tie

Trailer hitch frame with pin
hitch, 3~tie

Grommett



REF.
NGO,

i
2

3
4

16
1i

PART
NO,

F 1688
F 1689

F 7046
F 7048

F 7212
I 7295

¥ 893
F 5232

F 7043
F 5233

F 1736
F 1691

F 1499

FUEL TANK, BATTERY AND LIGHTS

DESCRIPTION

Fuel tank with cap

Fuel tank cap for F 1688 and F 5947
tanks

Fuel tank strap (2 used)

Fuel tank mounting bracket, 23"
chamber (2 used)

Fuel tank mounting bracket, 22
chamber (2 used)

Fuel tank mounting bracket, 18"
chamber (2 used)

Felt for tank straps - set of four

Btraight fitting for gas line {268D~1/4"
x1/8 M

Fuel line only 62"

Elbow fitting for gas line {269P~1/4"
% 1/8"

Ball hitch complete with ball

Bolt for battery box (3/8" x 8")

Battery 12 volt

REF.
NGO,

18

19
20
21

PART
NG,

¥ 5499
B 42
F 7743
F 1497
F 1505
F 5842
¥ bo41

F 1645
¥ 1644
F 862

F 17T
F 1667

DESCRIPTION

Batiery hold down bracketf
Battery cable (ground) 12 volt
Battery cable {insulated) 12 volt
Horn, wire alarm, 12 volt
Light, flush mounted, 12 volt
Bealed beam unit, 12 volt

Sealed beam unit, 12 volt (comb. red

& clear}

Light, front and center, 12 volt
{sealed beam)

Light, rear combination, 12 volt
{sealed beam)

Swiich for light Idt

Wiring harness for F 1667 light kit

Light Kit, 12 volt, with 2 ~ I 1645

1~ F 1644, 1 ~ F1505,1 - F 862

and F 1777 wire harnegs

-36.




-37-

REF.
NO.

PARY
WO,

F 1760
Fli7é1
F 1762
F 1763
F 1764
F 1765
F 1766
¥ 176%
¥ 1768
F 1769
Fi770

F1771

MULTI-LUBER CENTRALIZED LUBRICATION SYSTEM

DESCRIPTION

Stop plug for Multi-luber
Gasket for Multi~luber
Cap for Multi-luber
Lock washer for Multi-luber
Hex screw for Multi-luber
Plog for Malti-luber
Compression nut for Multi-luber
Plug for Multi-luber
Gasket for Multi-luber
Adapter for Multi~luber
Tubing, 1/8" L.P. Nylon
{60 ft. used)
Coupler, straight snap on for
Multi~-Iuber

REF.
NO,

13

14

15
16

PART
NO.

F 1772
F1773

F 1774
F 1775

1776

DESCRIPTION

Coupler, 90° snap on for Multi-
luber

Lubricant reservoir for Multi-
luber

Injector pump for Multi-luber

Mounting bracket for mudti-
luber

Multi~luber complete w/reservoir,
60 ft, tubing & 12 couplers



